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CODE DESCRIPTION ITEM (QTY)

KG0003N02 KIT SHOCK BOLTS FORCE SENSOR 19, 20, 21

KG0009N02 KIT CABLE GUIDE FORCE SENSOR 32, 34, 29(2X), 31(2X), 28(3X), 30(3X), 18(7X)

KG0010N01 KIT CABLE CLAMP (10X) 33(10X), 34(10X)

KG0012N02 SEATBINDER GT 31.8MM 27

KG0014N02 KIT SAG INDICATOR FORCE FORCE SPECIFIC

KG0015N02 KIT SAG INDICATOR SENSOR SENSOR SPECIFIC

KG0016N02 KIT FRONT DERR MOUNT CRB FORCE/SENSOR FORCE AND SENSOR CARBON SPECIFIC

KG0017N02 KIT BARREL NUT M6 POST MOUNT (10X) FORCE AND SENSOR CARBON SPECIFIC

KG0013N02 KIT MUDGUARD FORCE SENSOR

KG0011N02 KIT CABLE GUIDE PIPE (10X)
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GT FURY ALLOY (2014-2015)
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CODE DESCRIPTION ITEM (QTY)

KG0018N02 KIT SHOCK BOLT FURY 11, 1, 7, 24, 25(2X)

KG0019N02 KIT HARDWARE FURY 12, 13, 23(2X), 6(2X), 26(2X), 27(2X)

KG0020N02 KIT CABLE CLAMP (10X) 5(10X), 28(10X), 29(10X)

KG0021N02 KIT DERR HANGER STD FURY 32, 4

KG0022N02 KIT DERR HANGER (SHIMANO) FURY 33, 4

KG0023N02 KIT REAR AXLE ADH13 FURY 14, 3(2X)

KG0024N02 KIT BEARINGS FURY 8(6X), 9(4X), 10(2X)

KG0061N01 KIT RUBBER PLUG FURY (10X)

KG0063N01 KIT CHAINSTAY PROTECTOR FURY

26” 27.5”
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CODE DESCRIPTION ITEM (QTY)

KG0025N02 KIT BUSHING FURY 20(2X), 21(2X), 22(4X), 30(4X)

KG0026N02 KIT PIVOT AXLES FURY 15, 17, 18, 19, 2(2X), 3(2X), 16(2X)

KG0027N02 KIT DOGBONE FURY 34

KG0028N02 KIT BB FURY 31

KG0029N02 KIT LINK UP / DOWN 40,41

KG0030N02 KIT TOOL PRELOAD FURY SEE INSET             

KG0062N01 KIT DT PROTECTOR FURY 26”, 27.5”
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GT HELION (2015)
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   EYE-EYE = 165mm (6.5")
   STROKE = 38mm (1.5")

   REDUCERS:
   Fr = 24.89mm (0.980") x 8mm
   Rr = 19.05mm (0.750") x 8mm
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CODE DESCRIPTION ITEM/(QTY) CARBON ALLOY

KG0001N02 KIT BEARING FORCE SENSOR HELION 29(4), 27(2) X X

KG0003N02 KIT SHOCK BOLTS FORCE SENSOR HELION 32,33,38 X X

KG0054N01 KIT HWARE EXP AXLE  CS SS FT HELION  7 X X

KG0055N01 KIT HWARE EXP AXLE FT BB LINK HELION 6

KG0006N02 KIT DERR HANGER FORCE SENSOR HELION 16,24,34 X X

KG0007N02 KIT DERR HANGER (SHIMANO) D TYPE 16,24,34 X X

ATIDH0233 HG ATIDH0233 GT ZASKAR 100 X

KG0009N02 KIT CABLE GUIDE FORCE SENSOR 10,11,12, 13,37 X X

KG0010N02 KIT CABLE CLAMP (10X) See inset X

KG005N03 KIT HWARE SS CS ALLOY.. 4(4), 5(2), 28(4) X

KG005N04 KIT HWARE SS CS CARBON.. 4(4), 5(2), 28(4) X

KG0059N01  KIT BB PATHLINK HELION SLV X X

KG0011N02   KIT CABLE GUIDE PIPE (10X) 25 X

KG0064N01  KIT CALIPER BOLT XTR AOS 180 99 X

KG0065N01 KIT CALIPER BOLT XTR AOS 160 DIRECT MNT 99 X

KG0066N01 KIT CALIPER BOLT XT AOS 180 99 X

KG0067N01 KIT CALIPER BOLT XT AOS 160 DIRECT MNT 99 X
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CODE DESCRIPTION ITEM (QTY) CARBON ALLOY

KG0013N02  KIT MUDGUARD FORCE SENSOR 35, 15 X

KG0056N01  KIT BB CABLE GUIDE HELION 9, 31 X X

KG0057N01 SEATBINDER GT 35MM X X

KG0058N01 KIT FRONT DERR MOUNT HELION ALLOY X

KG0017N02 KIT BARREL NUT M6 POST MOUNT (10X) 26 X
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GT DISTORTION (2011-2013)
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NOTE:
LINE UP TAB ON PIVOT PIN WITH
SPLIT IN BOTTOM BRACKET LINK

75 in-lb
86 kg-cm

105 in-lb
121 kg-cm

CODE DESCRIPTION ITEM (QTY)

ATIOT4147 BB-LINK MY11 FORCE / SANCTION 3

ATIOT2784 DOGBONE MY09 SANCTION 4

ATIOT4197 MAIN PIVOT PIN MALE 6

ATIOT4196 MAIN PIVOT PIN FEMALE 7

ATIOT2016 MAIN PIVOT BEARING (873S-2RS) 8

ATIOT3866 O-RING RUBBER 9

ATIBO0087 DOGBONE SHOULDER BOLT 10

ATINT0027 DOGBONE M5 THREADED INSERT 11

ATIOT1468 M6X6L IGUS FLANGE BEARING 12

ATIBO0272 SOCKET HEAD CAP SCREW 13

ATINT0031 BARREL NUT 14

ATIOT0298 SHOCK BOLT, SS 15

ATIOT2983 FRONT SHOCK NUT (SEXBOLT) 16
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NOTE:
LINE UP TAB ON PIVOT PIN WITH
SPLIT IN BOTTOM BRACKET LINK

75 in-lb
86 kg-cm

105 in-lb
121 kg-cm

CODE DESCRIPTION ITEM (QTY)

ATIOT3850 REAR SHOCK NUT (SEXBOLT) 17

ATIDH0117 DROPOUT  (LH) (MAXEL) 20

ATIDH0118 DROPOUT   (RH) (MAXEL) 21

ATIOT2179 DROPOUT BOLT 22

ATIOT2180 DROPOUT NUT 23

ATIOT4198 MAIN PIVOT PIN FEMALE ISCG MOUNT 24

ATIOT0238 DROPOUT  (LH) (SHIMANO) 142MM

ATIOT0237 DROPOUT   (RH) (SHIMANO) 142MM

ATIPT0058 DERAILEUR TUBE CAP 25

ATIBO0273 WATER BOTTLE BOLTS 26

ATIOT2895 CABLE COVERS 27

ATIOT3867 BOLT ON HOUSING GUIDES 28
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GT SANCTION (2011-2012) 
FORCE LE (2013)
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NOTE:
LINE UP TAB ON PIVOT PIN WITH
SPLIT IN BOTTOM BRACKET LINK

75 in-lb
86 kg-cm PIVOT ASSEMBLY

75 in-lb
86 kg-cm

105 in-lb
121 kg-cm

105 in-lb
121 kg-cm

12

CODE DESCRIPTION ITEM (QTY)

ATIOT4147 BB-LINK MY11 FORCE / SANCTION 3

ATIOT2784 DOGBONE MY09 SANCTION 4

SHOCK 7.5” X 2.0” 5

ATIOT4197 MAIN PIVOT PIN MALE 6

ATIOT4196 MAIN PIVOT PIN FEMALE 7

ATIOT2016 MAIN PIVOT BEARING (873S-2RS) 8

ATIOT3866 O-RING RUBBER 9

ATIBO0087 DOGBONE SHOULDER BOLT 10

ATINT0027 DOGBONE M5 THREADED INSERT 11

ATIOT1468 M6X6L IGUS FLANGE BEARING 12

ATIBO0272 SOCKET HEAD CAP SCREW 13

ATINT0031 BARREL NUT 14

ATIOT2170 SHOCK BOLT, SS 15

ATIOT2983 FRONT SHOCK NUT (SEXBOLT) 16

ATIOT3850 REAR SHOCK NUT (SEXBOLT) 17

ATIDH0117 DROPOUT  (LH) MAXLE 12MM (SANCTION) 20

ATIDH0118 DROPOUT   (RH) MAXLE 12MM (SANCTION) 21

ATIDH0062 DROPOUT  (LH) (standard) 9MM (SANCTION) 20

ATIDH0063 DROPOUT   (RH) (standard) 9MM (SANCTION)             21

ATIOT2179 HANGER BOLT 22
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NOTE:
LINE UP TAB ON PIVOT PIN WITH
SPLIT IN BOTTOM BRACKET LINK

75 in-lb
86 kg-cm PIVOT ASSEMBLY

75 in-lb
86 kg-cm

105 in-lb
121 kg-cm

105 in-lb
121 kg-cm

12

CODE DESCRIPTION ITEM (QTY)

ATIOT2180 HANGER NUT 23

ATIOT4198 MAIN PIVOT PIN FEMALE ISCG MOUNT 24

ATIPT0058 DERAILEUR TUBE CAP 25

ATIBO0273 WATER BOTTLE BOLTS 26

ATIOT2895 CABLE COVERS 27

ATIOT3867 BOLT ON HOUSING GUIDES 28

ATIGTPART010 PIVOTS BEARINGS + DOGBONE BEARINGS

ACB BEARING (873S-2RS) (4)

M6X6L IGUS FLANGE BEARING (4)

ATIGTPART014 PIVOTS BEARINGS 8

ACB BEARING (873S-2RS) (4)

(1)

ATIGTPART024 UPGRADE CARBON DOG BONE

CARBON DOGBONE (1)

M6X6L IGUS FLANGE BEARING (4)

ATIGTPART026 UPGRADE FRP PIVOT CONES + O-RINGS 

FRP PIVOT CONE (4)

PIVOT O-RING (4)

ATIOT0238 DROPOUT  (LH) (SHIMANO) 142MM (FORCE LE 2013) (1)

ATIOT0237 DROPOUT   (RH) (SHIMANO) 142MM (FORCE LE 2013) (1)
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GT FURY Carbon (2009-2013)
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17* Tighten main pin just enough to remove play, 
   similar to a headset adjustment.

105 in-lb
121 kg-cm

105 in-lb
121 kg-cm

60 in-lb*
69 kg-cm*

160 in-lb
184 kg-cm

105 in-lb
121 kg-cm

1
14

14

16

20

15

14

CODE DESCRIPTION ITEM (QTY)

FRONT TRIANGLE(S/M/L) 1

REAR TRIANGLE 2

ATIOT3853 BB-LINK MY09 DHI 3

ATIOT3854 DOGBONE MY09 DHI 4

ATIOT3855 MAIN PIVOT PIN FEMALE 5

ATIOT3856 MAIN PIVOT PIN MALE 6

ATIOT3863 MAIN PIVOT BEARING ACB:40X52X7T 7

ATIOT3857 BARREL NUT M6X1XOD10XL15(SS) 8

ATIOT3851 SOCKET HEAD CAP SCREW M6X1X30L 9

ATIOT3858 BB-LINK THREADED AXLE M14X1.5X69L OD=17 10

ATIOT3859 BB-LINK BEARING SPACER 17X25X3 11

ATIOT3824 BB-LINK BEARING 6903-2RS 12

GTK023 KIT, FURY SHOCK BOLT HWARE,update
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17* Tighten main pin just enough to remove play, 
   similar to a headset adjustment.

105 in-lb
121 kg-cm

105 in-lb
121 kg-cm

60 in-lb*
69 kg-cm*

160 in-lb
184 kg-cm

105 in-lb
121 kg-cm

1
14

14

16

20
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14

CODE DESCRIPTION ITEM (QTY)

ATIOT3860 BB-LINK CAP BOLT M14X1.5X15L 13

ATIOT3862 GT FORK BUMPER VLP-119, MOQ:500 PCS 14

ATIBO0119 SHOULDER BOLT. SS M8X25L, M6X1 THREADS 15

ATIOT3852 M6X1 THREADED INSERT 16

ATIOT2383 IGUS  FLANGE BEARING M8X7.5 LFM-0810-07 17

ATIDH0162
HANGER MY09 DHI, BLACK + HANGER SET SCREW 
M4X0.7X10L

18+19

ATIOT3861 SHOULDER BOLT. SS M8X32.5L, M6X1 THREADS 20

SHOCK 9.5” EYE-TO-EYE, 3” TRAVEL 22

SHOCK BUSHINGS , 19MM SPACING FRNT AND REAR 23

SEAT COLLAR 24

GTK023 KIT, FURY SHOCK BOLT HWARE,update
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GT RUCKUS 7 (2011) 
GT FURY ALLOY (2012-2013)

105 in-lbs
121 kg-cm
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60 in-lbs*
69 kg-cm*

* Tighten main pin just enough to remove play, 
   similar to a headset adjustment.

2

19
22

21
22

20

9
9

8

7
66

11
12

13

14

3

15

13

8

1817

10

12 11

7
5

16

16
16

4

105 in-lbs
121 kg-cm

105 in-lbs
121 kg-cm

15

14

19

20

1

CODE DESCRIPTION ITEM (QTY)

ATIOT3853 BB-LINK MY09 DHI 3

ATIOT3854 DOGBONE MY09 DHI 4

ATIOT3855 MAIN PIVOT PIN FEMALE 5

ATIOT3856 MAIN PIVOT PIN MALE 6

ATIOT3863 MAIN PIVOT BEARING ACB:40X52X7T 7

ATIOT3857 BARREL NUT M6X1XOD10XL15(SS) 8

ATIOT3851 SOCKET HEAD CAP SCREW M6X1X30L 9

ATIOT3858 BB-LINK THREADED AXLE M14X1.5X69L OD=17 10

ATIOT3859 BB-LINK BEARING SPACER 17X25X3 11

ATIOT3824 BB-LINK BEARING 6903-2RS 12

ATIOT3860 BB-LINK CAP BOLE M14X1.5X15L 13
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105 in-lbs
121 kg-cm

105 in-lbs
121 kg-cm

105 in-lbs
121 kg-cm

60 in-lbs*
69 kg-cm*

* Tighten main pin just enough to remove play, 
   similar to a headset adjustment.

2

19
22

21
22

20

9
9

8

7
66

11
12

13

14

3

15

13

8

1817

10

12 11

7
5

16

16
16

4

105 in-lbs
121 kg-cm

105 in-lbs
121 kg-cm

15

14

19

20

1

CODE DESCRIPTION ITEM (QTY)

ATIBO0119 SHOULDER BOLT. SS M8X25L, M6X1 THREADS 14

ATIOT3852 M6X1 THREADED INSERT 15

ATIOT2383 IGUS FLANGE BEARING M8X7.5 LFM-0810-07 16

ATIDH0104 DER HANGER + HANGER SET SCREW 17+18

ATIOT2897 SHOCK BOLT. SS , 19

ATIOT2983 FRONT SHOCK NUT (SEX BOLT) 20

N/A SHOCK 9.5” EYE-TO-EYE, 3” TRAVEL 21

N/A SHOCK BUSHINGS , 19MM SPACING FRNT AND REAR 22

N/A SEAT COLLAR 23
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GT FORCE ALLOY (2011-2013)

20

22

23

23

21

22

2

17
15

18
5 19

6
19

18

25

14

14 13 13

9

8

6

13

13
10

14

8

9

24

7

16

1

15

9

11

7

9
8

8
9

6

9

12
12

12

4

8

12

10

8

11314

105 in-lbs
121 kg-cm

75 in-lbs
86 kg-cm

105 in-lbs
121 kg-cm

75 in-lbs
86 kg-cm

PIVOT ASSEMBLY

NOTE:
LINE UP TAB ON PIVOT PIN WITH
SPLIT IN BOTTOM BRACKET LINK

CODE DESCRIPTION ITEM (QTY)

ATIGTPART010 PIVOTS BEARINGS+DOGBONE BEARINGS

ACB BEARING (873S-2RS) (4)

M6X6L IGUS FLANGE BEARING (4)

ATIGTPART014 PIVOTS BEARINGS

ACB BEARING (873S-2RS) (4)

ATIOT4147 BB-LINK MY11 FORCE / SANCTION 3

ATIOT2784 DOGBONE MY09 SANCTION 4

N/A SHOCK 7.5” X 2.0” 5

ATIOT4197 MAIN PIVOT PIN MALE 6

ATIOT4196 MAIN PIVOT PIN FEMALE 7

ATIOT2016 MAIN PIVOT BEARING (873S-2RS) 8

ATIOT3866 O-RING RUBBER 9

ATIBO0087 DOGBONE SHOULDER BOLT 10

ATINT0027 DOGBONE M5 THREADED INSERT 11

ATIOT1468 M6X6L IGUS FLANGE BEARING 12

ATIBO0272 SOCKET HEAD CAP SCREW 13
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20

22

23

23

21

22

2

17
15

18
5 19

6
19

18

25

14

14 13 13

9

8

6

13

13
10

14

8

9

24

7

16

1

15

9

11

7

9
8

8
9

6

9

12
12

12

4

8

12

10

8

11314

105 in-lbs
121 kg-cm

75 in-lbs
86 kg-cm

105 in-lbs
121 kg-cm

75 in-lbs
86 kg-cm

PIVOT ASSEMBLY

NOTE:
LINE UP TAB ON PIVOT PIN WITH
SPLIT IN BOTTOM BRACKET LINK

CODE DESCRIPTION ITEM (QTY)

ATINT0031 BARREL NUT 14

ATIOT2170 SHOCK BOLT, SS 15

ATIOT2983 FRONT SHOCK NUT (SEXBOLT) 16

ATIOT3850 REAR SHOCK NUT (SEXBOLT) 17

ATIDH0117 DROPOUT  (LH) MAXLE 12MM 20

ATIDH0118 DROPOUT   (RH) MAXLE 12MM 21

ATIDH0062 DROPOUT  (LH) (standard) 9MM 20

ATIDH0063 DROPOUT   (RH) (standard) 9MM 21

ATIOT2179 DROPOUT BOLT 22

ATIOT2180 DROPOUT NUT 23

ATIOT4198 MAIN PIVOT PIN FEMALE ISCG MOUNT 24

ATIPT0058 DERAILEUR TUBE CAP 25

ATIBO0273 WATER BOTTLE BOLTS 26

ATIOT2895 CABLE COVERS 27

ATIOT3867 BOLT ON HOUSING GUIDES 28

ATIGTPART025 ISCG BB LINK UPGRADE KIT (FOR ‘BB TOOL STYLE” 
I-DRIVE FRAMES)
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GT FORCE CARBON (2008 - 2011) 
Force alloy (2008 - 2010)

20 22

22

23
21

23

2 27

13

12

25

25

24
26

26

17
8

7

4

18

8
7

55
4

6

9

10
19

3

10

9

6

22

23

75 in-lb86 kg-cmMUST USE LOCKTITE

60 in-lb70 kg-cm

60 in-lb70 kg-cm

75 in-lb86 kg-cm

75 in-lb86 kg-cm

105 in-lb121 kg-cm
105 in-lb121 kg-cm

16

19

4
5

5

11

7

8

4
6

9

10

16

15
16

16

18

1

12

14

4

5

5
4

PIVOT ASSEMBLY

CODE DESCRIPTION ITEM (QTY)

ATIOT2981 BB-LINK, ALL BLACK ANOD. 3

ATIOT2170 SHOCK BOLT 12

ATIOT2982 REAR SHOCK NUT(SEXBOLT) 13

ATIOT2983 FRONT SHOCK NUT(SEXBOLT) 14

ATIOT2980 DOG BONE 15

ATIOT1468 IGUS DOGBONE BEARING 16

ATIPT0058 DERAILLEUR TUBE CAP 17

ATIBO0087 DOG BONE SHOULDER BOLT M6X25 18

ATINT0027 DOG BONE THREADED ANCHOR INSERT 8X8 19

ATIDH0062 DROPOUT  (LH) (standard) 9MM 20

ATIDH0063 DROPOUT   (RH) (standard) 9MM 21

ATIDH0117 DROPOUT  (LH) MAXLE 12MM 20

ATIDH0118 DROPOUT   (RH) MAXLE 12MM 21

ATIOT2179 HANGER BOLT 22

ATIOT2180 HANGER NUT 23

ATIOT2984 FD CABLE STOP 27

ATIOT2895 CABLE CLIP

ATIBS0180 PIVOT BEARING ASSEMBLY  11

ATIOT2021 MAIN PIN LOCK WASHER 9

ATIOT2022 MAIN PIN LOCK BOLT 10



2015 GT TECH BOOK

21

 KITS LIST

© Cycling Sports Group, Inc.  Retailer Service:  1-800-245-3872,  Retailer Fax:  1-203-846-6616

GT BICYCLES 2015 TECH BOOK- 10/14
Ilustrations are for part reference only, not assembly instructions.   
All information is subject to change without notice. 

 

20 22

22

23
21

23

2 27

13

12

25

25

24
26

26

17
8

7

4

18

8
7

55
4

6

9

10
19

3

10

9

6

22

23

75 in-lb86 kg-cmMUST USE LOCKTITE

60 in-lb70 kg-cm

60 in-lb70 kg-cm

75 in-lb86 kg-cm

75 in-lb86 kg-cm

105 in-lb121 kg-cm
105 in-lb121 kg-cm

16

19

4
5

5

11

7

8

4
6

9

10

16

15
16

16

18

1

12

14

4

5

5
4

PIVOT ASSEMBLY

CODE DESCRIPTION ITEM (QTY)

ATIGTPART010 PIVOTS BEARINGS+DOGBONE BEARINGS

ACB BEARING (873S-2RS) (4)

M6X6L IGUS FLANGE BEARING (4)

ATIGTPART014 PIVOTS BEARINGS (873S-2RS)

ACB BEARING (873S-2RS) (4)

UPGRADE KITS

ATIGTPART025 ISCG BB LINK UPGRADE KIT 
 (FOR ‘BB TOOL STYLE” I-DRIVE FRAMES)

BB-LINK

ISCG MAIN PIN

ISCG MAIN PIN CAP

MAIN PIN LOCK NUT

M6X1PX55L SHCS

M5 THREADED INSERT

ATIGTPART024 UPGRADE CARBON DOG BONE

CARBON DOGBONE (1)

M6X6L IGUS FLANGE BEARING (4)

ATIGTPART026 UPGRADE FRP PIVOT CONES + O-RINGS

FRP PIVOT CONE (4)

PIVOT O-RING (4)
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GT FORCE CARBON (2012-2013)

15

17

105 in-lb
121 kg-cm

3

6

7

75 in-lb
86 kg-cm

10

10 11

11

9

9

13

8

8

13

12

12

22

21

75 in-lb
86 kg-cm
MUST USE LOCKTITE

25

23

22

20

24

14

18

18

19

19

2

26

5

4

5

5

5

1

15105 in-lb
121 kg-cm

16

6

7

75 in-lb
86 kg-cm

11

10

11
10

CODE DESCRIPTION ITEM (QTY)

ATIOT4970 KIT,BB LINK ISCG05 3

ATIGTPART024 UPGRADE CARBON DOG BONE

CARBON DOGBONE 4

M6X6L IGUS FLANGE BEARING 5(4)

ATIOT3869 DOGBONE CARBON 100MM 4

ATIOT1468 IGUS DOGBONE BEARING 5

ATIOT4971 DOGBONE BOLT, MALE M4 X 8 6

ATIOT4972 DOGBONE BOLT, FEMALE M6 X 30 7

ATIOT4977 KIT,MALE MAIN PIN 8

ATIOT4196 MAIN PIVOT PIN FEMALE 9

ATIGTPART014 PIVOTS BEARINGS (873S-2RS) 10(4)

ATIOT2016 MAIN PIVOT BEARING (873S-2RS) 10

ATIOT3866 O-RING RUBBER 11

ATIBO0272 SOCKET HEAD CAP SCREW, M5X0.8X20MM 12

ATINT0031 BARREL NUT 13
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15

17

105 in-lb
121 kg-cm

3

6

7

75 in-lb
86 kg-cm

10

10 11

11

9

9

13

8

8

13

12

12

22

21

75 in-lb
86 kg-cm
MUST USE LOCKTITE

23

22

20
14

18

18

19

19

2

26

5

4

5

5

5

1

15105 in-lb
121 kg-cm

16

6

7

75 in-lb
86 kg-cm

11

10

11

10

CODE DESCRIPTION ITEM (QTY)
ATIOT2170 SHOCK BOLT, SS 15

ATIOT2983 FRONT SHOCK NUT(SEXBOLT), 52MM 16

ATIOT3850 REAR SHOCK NUT (SEX BOLT), 49MM 17

ATIDH0238 KIT,DROPOUT  (LH) 142 THRU (ATIDH0238) 20

ATIDH0237 KIT,DROPOUT   (RH) 142 THRU (ATIDH0237) 21

ATIOT2179 DROPOUT BOLT 22

ATIOT2180 DROPOUT NUT 23

ATIBO0343 M5 SOCKET HEAD SCREW 24

ATIOT4973 KIT,M12 (SHIMANO) MAXLE NUT 142 25

ATIPT0058 DERAILEUR TUBE CAP 26

ATIBO0273 WATER BOTTLE BOLTS 27
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GT MARATHON (2008-2010)

26

25

25

15
13

14 75in-lb
86 kg-cm

2

2 = Loctite 242 (blue)

105in-lb
121 kg-cm

19

22

21

22

21

75in-lb
86 kg-cm

60 in-lb
70 kg-cm

60 in-lb
70 kg-cm

45 in-lb
52 kg-cm

23

24

28
27

19

105 in-lb
121 kg-cm

12

17 11

2

20

18

7

16

10

18

7

16

5

4

45

CODE DESCRIPTION ITEM (QTY)
ATIGTPART014 BEARING KIT (873S-2RS)          5

ACB BEARING (873S-2RS) (4)

ATIGTPART015 MARATHON BOLT/SPACER KIT

SPLIT CONE 4(4)

MAIN PIN (2X) 7(2)

MAIN PIN CAP 8 (2)

MAIN PIN LOCK NUT 9 (2)

BARREL NUT 13 (2)

MAIN PIVOT LOCK WASHER 16 (2)

MAIN PIN LOCK BOLT (M6X1.0PX13L) 18 (2)

SHOCK BOLT 19 (2)

SHOCK NUT 20 (2)

DERAILLEUR TUBE CAP 25

FRONT DERAILLEUR CBL STOP 26
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CODE DESCRIPTION ITEM (QTY)

ATIGTPART016 MARATHON FLEX BONE KIT

FLEXBONE BOLT WITH NYLOCK STRIP 14(2)

THICK FLEXBONE WITH COVER 15

FLEXBONE WASHER(INCLUDING IN THE FLEXBONE) 23(2)

ATIDH0071 MARATHON DERRAILLEUR HANGER KIT 21 + 22

DERAILLEUR HANGER 21

DERAILLEUR HANGER BOLT/NUT 22

ATIOT3447 BB LINK FOR 04 ID XC , MARATHON 3

ATIGTPART026 UPGRADE FRP PIVOT CONES + O-RINGS 

FRP PIVOT CONE (4)

PIVOT O-RING (4)
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GT SENSOR 26er & 29er (2010-2013)

105 in-lb
121 kg-cm

PIVOT ASSEMBLY

2

17

15
18

19
5

19

6

18
14

13

13

22
21

20

14

7
9

8

14

9

8

6

13
12

4
12

11
3

147

1213
10

12

9

8

11

10

8

9

16

15

1

6

9

9

7

8

8

105 in-lb
121 kg-cm

75 in-lb
86 kg-cm

75 in-lb
86 kg-cm

CODE DESCRIPTION ITEM (QTY)

ATIOT3849 BB-LINK MY10 SENSOR 3

ATIOT2784 DOGBONE MY09 SANCTION 4

N/A SHOCK 7.5"X2.0" 5

ATIOT3864 MAIN PIVOT PIN MALE, SILVER ANOD. 6

ATIOT3865 MAIN PIVOT PIN FEMALE, SILVER ANOD. 7

ATIOT2016 MAIN PIVOT BEARING (873S-2RS) 8

ATIOT3866 O-RING RUBBER 9

ATIBO0087 DOGBONE SHOULDER BOLT 10

ATINT0027 DOGBONE M5 THREADED INSERT 11

ATIOT1468 FLANGE BEARING LFM-0608-06 12

ATIBO0272 SOCKET HEAD CAP SCREW, M5X0.8X20MM 13

ATINT0031 BARREL NUT 14

ATIOT0298 SHOCK BOLT, SS 15

ATIOT2983 FRONT SHOCK NUT (SEX BOLT), 32MM 16
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105 in-lb
121 kg-cm

PIVOT ASSEMBLY

2

17

15
18
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5
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1213
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12

9

8

11
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8

9

16

15

1

6

9

9

7

8

8

105 in-lb
121 kg-cm

75 in-lb
86 kg-cm

75 in-lb
86 kg-cm

CODE DESCRIPTION ITEM (QTY)

ATIOT3850 REAR SHOCK NUT (SEX BOLT), 49MM 17

N/A SHOCK BUSHING 40MM SPACKING 18

N/A SHOCK BUSHING 22MM SPACKING 19

ATIDH0071 DERAILEUR HANGER + BOLT 20+21

ATIPT0058 DERAILEUR TUBE CAP 22

ATIBO0273 WATER BOTTLE CAGE BOLT, M5X0.8X12MM 23

ATIOT2895 CABLE COVERS 24

ATIOT3867 BOLT ON HOUSING GUIDES 25

ATIGTPART010

PIVOTS BEARINGS+DOGBONE BEARINGS

ACB BEARING (873S-2RS) (4)

M6x6L IGUS FLANGE BEARING (4)

ATIGTPART014
PIVOTS BEARINGS

ACB BEARING (873S-2RS) (4)

ATIGTPART024 UPGRADE CARBON DOG BONE (1)
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GT Zaskar 100 26er & 29er (2012-2014)

M3
2 Nm
Loctite 242 (blue)

Loctite 242 (blue)

M5
8 Nm
Loctite 242 (blue)

M4/M5
12 Nm
Loctite 242 (blue)

M4/M4
3 Nm
Loctite 242 (blue)

M4/M5
12 Nm
Loctite 242 (blue)

5

19

16

12

12

17

2

7

6

4
1111

18

3

15

21

20

8
9

13

10

22
23

14

1

23
22

CODE DESCRIPTION ITEM (QTY)

ATIBO0347 SHCS_M5X14

ATIBO0346 SHCS_M5X20

ATIBO0344 BHCS_M4X10

ATIBO0345 SFHS_M6X16_Z100

ATIOT4975 Z100_FD_CABLE_GUIDE

ATIOT4961 Z100_FD_POST_V2

ATIOT4962 BB_LINK_Z-100

ATIOT4966 BARREL_NUT_M5

ATIOT4967 BARREL_NUT_M6

ATIOT4969 Z-100_SHOCK_BOLT_49MM

X 2ZAS29_REAR_TRI

ATIDH0234
ATIDH0233

2ZAS29_HANGER_NUTABLE  (29ER SPECIFIC)
HANGER_GT-RE02-A_+ BOLT M3X8 X 2 (26er specific)

ATIOT4196 MY11 PIVOT PIN FEMALE

ATIOT4197 2011_PIVOT_BOLT_MALE

ATIOT3869 DOGBONE_100MM_CARBON_NOTCHED

ATIOT1468 IGUS BUSHING
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M3
2 Nm
Loctite 242 (blue)

Loctite 242 (blue)

M5
8 Nm
Loctite 242 (blue)

M4/M5
12 Nm
Loctite 242 (blue)

M4/M4
3 Nm
Loctite 242 (blue)

M4/M5
12 Nm
Loctite 242 (blue)

5

19

16

12

12

17

2

7

6

4
1111

18

3

15

21

20

8
9

13

10

22
23

14

1

23
22

CODE DESCRIPTION ITEM (QTY)

1 2ZAS29 FRONT TRIANGLE 1

9 ATIOT4963 9

10 ATIOT4964 10

13 ATIOT4974 13

14 ATIOT4968 14
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LOCKR Expanding Axle

Removal
A.  Loosen the  screw (4)  4-6 turns using a T25 Torx key.

B.	 Tap head of  M4 screw (4) to un-seat threaded wedge 
(2).

	R emove M4 screw (4) and threaded wedge (2) from the 
axle (1). 

C.	  Insert a 5mm hex key to twist the wedge (3) free and 
remove it (shown).  If  stuck, insert the long side of  a 
6mm HEX key (non-ball end) from the threaded end of  
axle and tap it out.

D. Insert a 6mm hex key into the axle and turn counter-
clockwise until it can be removed. 

Installation
Be sure to inspect the parts for any burrs, scratches or 
other damage before assembly.  Replace the complete axle 
assembly if  any damage is found.

■	 Apply a high-quality bearing grease to all the parts of  
the assembly before installing into the linkage.  Be sure 
to coat all threads, wedge surfaces and expansion areas.

■	 Be sure to use the correct length axle and screw  for the 
specific location.  See above.

■	 Insert the axle (1)  into the link from the non-drive side. 
and tighten it with an 6mm hex to 1.0Nm.  Do not 
over-tighten.

■	 Insert the threaded wedge (2) into the drive side of  
the axle and insert the other wedge (3) and screw (4) 
opposite and tighten screw with a T25 Torx to 3.0Nm.

Kit Information

AL = 79mm
SL = 46mm

AL = 79mm
SL = 46mm

AL = 103mm
SL = 70mm

SEATSTAY PIVOT

LINK PIVOT

CHAINSTAY PIVOT

M6 
1.0Nm

1

a

M5 
T25

3.0Nm

2

4

3

AL

SL

Exploded View:

Wedge Removal: (shown removed from link for clarity)

6mm

1

2

3

CODE DESCRIPTION ITEM (QTY)

KG0054N01 KIT HWARE EXP AXLE  CS SS FT HELION 1

KG0055N01 KIT HWARE EXP AXLE FT BB LINK HELION 2,3
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Rear Brake Caliper Mounting Bolts  
(For Certain 2015 Models)

 WARNING!  Use only the special length brake caliper mounting bolts.  

Correct length bolts are required to ensure correct thread engagement of any brake caliper.  Your bike has been 
assembled with the correct length bolts.  If you change the original equipment brakes, on your bike or are 
building a frameset be sure to use the correct length brake bolts. Apply Loctite 242 (blue) to the bolt threads 
and tighten to the specified torque.  Ask your GT Dealer for help.  YOU CAN BE YOU SERIOUSLY INJURED, 
PARALYZED OR KILLED IF YOU IGNORE THIS WARNING. 

3

1

2

SM-MA90-F180P/P

160mm
(Direct Mount)

3
 3

 4

1

2

SM-MA-F180P/P2

180mm
 (Adapter)

160mm
(Direct Mount)180mm

 (Adapter)

 XTR Disc Brake

BR-M9000
 DEORE XT Disc Brake

BR-M785

1 - Caliper Fixing Bolt Unit (M6 x 40.4)
2 - Caliper Fixing Bolt Unit (M6 x 34.2)
3 - Caliper Fixing Bolt (M6x20.2)

1 - Caliper Fixing Bolt Unit (M6 x 41.6)
2 - Caliper Fixing Bolt Unit (M6 x 35.8)
3 - Adapter Fixing Bolt (M6 x21.8) & Snap Ring
4 - Adapter Fixing Bolt (M6 x21.8)

3

1

2

SM-MA90-F180P/P

160mm
(Direct Mount)

3
 3

 4

1

2

SM-MA-F180P/P2

180mm
 (Adapter)

160mm
(Direct Mount)180mm

 (Adapter)

 XTR Disc Brake

BR-M9000
 DEORE XT Disc Brake

BR-M785

1 - Caliper Fixing Bolt Unit (M6 x 40.4)
2 - Caliper Fixing Bolt Unit (M6 x 34.2)
3 - Caliper Fixing Bolt (M6x20.2)

1 - Caliper Fixing Bolt Unit (M6 x 41.6)
2 - Caliper Fixing Bolt Unit (M6 x 35.8)
3 - Adapter Fixing Bolt (M6 x21.8) & Snap Ring
4 - Adapter Fixing Bolt (M6 x21.8)

ITEM 
NO.(QTY)

CODE DESCRIPTION

1,2 KG0064N01
KIT CALIPER BOLT XTR  
AOS 180

3 KG0065N01
KIT CALIPER BOLT XTR 
 AOS 160 DIRECT MOUNT

5(10) KG0017N02 KIT BARREL NUT M6 POST MOUNT (10X)

ITEM NO. 
(QTY)

CODE DESCRIPTION

1,2 KG0066N01 KIT CALIPER BOLT XT AOS 180

3,4 KG0067N01
KIT CALIPER BOLT XT AOS 160 
DIRECT MOUNT

5(10) KG0017N02 KIT BARREL NUT M6 POST MOUNT (10X)

5

5

The following 2015 GT bike models utilize barrel nuts and require 
the use of  the special longer rear brake attachment bolts listed in this 
supplement:

HELION CARBON ZASKAR 9R CARBON

SENSOR CARBON ZASKAR LE 27.5

FORCE X CARBON

   
For these 2015 models,  GT has specified exclusively the Shimano 
brakes shown below.  Shimano has custom made brake bolts that are 
compatible with these frames.  The brake bolt and barrel nut 
service kits are available through your GT Dealer.  These 
bolts are not available through Shimano.

Special
Bolts 
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GRADE (2015)

 1 

 2 
 3 

 4 

 5 

 6 

 7 

 8 

 9 

 10 

 11 

 12 

 13 

 9 

 8 

14

M5X16

M5X16

CODE DESCRIPTION ITEM (QTY)

KG0053N01 KIT FENDER MOUNT GRADE CRB 1

KG0048N01 KIT THRU AXLE QR TYPE M15 7

KG0060N01 KIT SEATBINDER GT 30.9MM 14

ATIDH0183 DP DERAILLEUR/DROPOUT 12

KG0009N02 KIT CABLE GUIDE FORCE SENSOR 3,2,11

HEADSET Upper - 1-1/8   
Lower - 1-1/4 

SEAT CLAMP DIA. 30.9mm

SEATPOST  DIA. 27.2mm

BB SHELL PF30, 68mm
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GT Sensor/Force (2014-2015)
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18

29 30

18

3129

18

18

18

28 30

10

28 30

28 30

18

4X

4X

4X

CODE DESCRIPTION ITEM (QTY)

KG0001N02 KIT BEARING FORCE SENSOR 10(4X), 9(2X)

KG0002N02 KIT HARDWARE 1 SS BB LINK 4, 16, 7, 35, 17(2X)

KG0004N02 KIT HARDWARE 2 CS BB LINK 6, 7, 16, 35, 17(2X)

KG0005N03 KIT HARDWARE 3 CS SS ALLOY 12(2X), 13(2X), 14(2X), 11(4X), 15(4X), 39(4X)

KG0005N04 KIT HARDWARE 3 CS SS CARBON

KG0006N02 KIT DERR HANGER FORCE SENSOR 22, 23, 24

KG0007N02 KIT DERR HANGER (SHIMANO) D TYPE

 KG0008N02 KIT HARDWARE 4 BB LINK FT 5, 8, 17(2X), 7(3X), 16(3X)

KG0031N02 KIT BB SENSOR SLV 3

KG0032N01 KIT BB FORCE SLV 3



分解図番号 分解図名称 発注番号
KG0001N02 KIT BEARING FORCE SENSOR 10(4X), 9(2X) 280676
KG0002N02 KIT HARDWARE 1 SS BB LINK 4, 16, 7, 35, 17(2X) 280677
KG0004N02 KIT HARDWARE 2 CS BB LINK 6, 7, 16, 35, 17(2X) 280679
KG0005N03 KIT HARDWARE 3 CS SS ALLOY 12(2X), 13(2X), 14(2X), 11(4X), 15(4X), 39(4X) 280680
KG0005N04 KIT HARDWARE 3 CS SS CARBON 280681
KG0006N02 KIT DERR HANGER FORCE SENSOR 22, 23, 24 280682
KG0007N02 KIT DERR HANGER (SHIMANO) D TYPE 280683
KG0008N02 KIT HARDWARE 4 BB LINK FT 5, 8, 17(2X), 7(3X), 16(3X) 280684
KG0031N02 KIT BB SENSOR SLV 3 280694
KG0032N01 KIT BB FORCE SLV 3 280695
KG0003N02 KIT SHOCK BOLTS FORCE SENSOR 19, 20, 21 280678
KG0009N02 KIT CABLE GUIDE FORCE SENSOR 32, 34, 29(2X), 31(2X), 28(3X), 30(3X), 18(7X) 280685
KG0010N01 KIT CABLE CLAMP (10X) 33(10X), 34(10X) 280686
KG0012N02 SEATBINDER GT 31.8MM 27 280688
KG0014N02 KIT SAG INDICATOR FORCE FORCE SPECIFIC 280690
KG0015N02 KIT SAG INDICATOR SENSOR SENSOR SPECIFIC 280691

KG0016N02
KIT FRONT DERR MOUNT CRB FORCE/SENSOR FORCE AND SENSOR CARBON
SPECIFIC

280692

KG0017N02
KIT BARREL NUT M6 POST MOUNT (10X) FORCE AND SENSOR CARBON
SPECIFIC

280693

KG0013N02 KIT MUDGUARD FORCE SENSOR 280689
KG0011N02 KIT CABLE GUIDE PIPE (10X) 280687
KG0018N02 KIT SHOCK BOLT FURY 11, 1, 7, 24, 25(2X) 280696
KG0019N02 KIT HARDWARE FURY 12, 13, 23(2X), 6(2X), 26(2X), 27(2X) 280697
KG0020N02 KIT CABLE CLAMP (10X) 5(10X), 28(10X), 29(10X) 280698
KG0021N02 KIT DERR HANGER STD FURY 32, 4 280699
KG0022N02 KIT DERR HANGER (SHIMANO) FURY 33, 4 280700
KG0023N02 KIT REAR AXLE ADH13 FURY 14, 3(2X) 280701
KG0024N02 KIT BEARINGS FURY 8(6X), 9(4X), 10(2X) 280702
KG0025N02 KIT BUSHING FURY 20(2X), 21(2X), 22(4X), 30(4X) 280703
KG0026N02 KIT PIVOT AXLES FURY 15, 17, 18, 19, 2(2X), 3(2X), 16(2X) 280704
KG0027N02 KIT DOGBONE FURY 34 280705
KG0028N02 KIT BB FURY 31 280706
KG0029N02 KIT LINK UP / DOWN 40,41 280707
KG0030N02 KIT TOOL PRELOAD FURY SEE INSET 280708
KG0001N02 KIT BEARING FORCE SENSOR HELION 29(4), 27(2) X X 280676
KG0003N02 KIT SHOCK BOLTS FORCE SENSOR HELION 32,33,38 X X 280678
KG0006N02 KIT DERR HANGER FORCE SENSOR HELION 16,24,34 X X 280682
KG0007N02 KIT DERR HANGER (SHIMANO) D TYPE 16,24,34 X X 280683
ATIDH0233 HG ATIDH0233 GT ZASKAR 100 X 308245
KG0009N02 KIT CABLE GUIDE FORCE SENSOR 10,11,12, 13,37 X X 280685
KG0011N02 KIT CABLE GUIDE PIPE (10X) 25 X 280687
KG0013N02 KIT MUDGUARD FORCE SENSOR 35, 15 X 280689
KG0017N02 KIT BARREL NUT M6 POST MOUNT (10X) 26 X 280693
ATIOT2784 DOGBONE MY09 SANCTION 4 280666
ATIOT4197 MAIN PIVOT PIN MALE 6 280630
ATIOT4196 MAIN PIVOT PIN FEMALE 7 280629
ATIOT2016 MAIN PIVOT BEARING (873S-2RS) 8 280381
ATIOT3866 O-RING RUBBER 9 280634
ATIBO0087 DOGBONE SHOULDER BOLT 10 280477
ATINT0027 DOGBONE M5 THREADED INSERT 11 280478
ATIOT1468 M6X6L IGUS FLANGE BEARING 12 280362
ATIBO0272 SOCKET HEAD CAP SCREW 13 280641
ATINT0031 BARREL NUT 14 280387
ATIOT0298 SHOCK BOLT, SS 15 280536
ATIOT2983 FRONT SHOCK NUT (SEXBOLT) 16 280644
ATIOT3850 REAR SHOCK NUT (SEXBOLT) 17 280645
ATIDH0117 DROPOUT (LH) (MAXEL) 20
ATIOT2179 DROPOUT BOLT 22 280343

308232



分解図番号 分解図名称 発注番号
ATIOT2180 DROPOUT NUT 23 280344
ATIOT4198 MAIN PIVOT PIN FEMALE ISCG MOUNT 24 280669
ATIDH0238(ATDROPOUT (LH) (SHIMANO) 142MM 308241
ATIDH0237(ATDROPOUT (RH) (SHIMANO) 142MM 308242
ATIPT0058 DERAILEUR TUBE CAP 25 280342
ATIOT2895 CABLE COVERS 27 280670
ATIOT3867 BOLT ON HOUSING GUIDES 28 280671
ATIOT2784 DOGBONE MY09 SANCTION 4 280666
ATIOT4197 MAIN PIVOT PIN MALE 6 280630
ATIOT4196 MAIN PIVOT PIN FEMALE 7 280629
ATIOT2016 MAIN PIVOT BEARING (873S-2RS) 8 280381
ATIOT3866 O-RING RUBBER 9 280634
ATIBO0087 DOGBONE SHOULDER BOLT 10 280477
ATINT0027 DOGBONE M5 THREADED INSERT 11 280478
ATIOT1468 M6X6L IGUS FLANGE BEARING 12 280362
ATIBO0272 SOCKET HEAD CAP SCREW 13 280641
ATINT0031 BARREL NUT 14 280387
ATIOT2170 SHOCK BOLT, SS 15 280643
ATIOT2983 FRONT SHOCK NUT (SEXBOLT) 16 280644
ATIOT3850 REAR SHOCK NUT (SEXBOLT) 17 280645
ATIDH0117 DROPOUT (LH) MAXLE 12MM (SANCTION) 20
ATIDH0062 DROPOUT (LH) (standard) 9MM (SANCTION) 20 280346
ATIDH0063 DROPOUT (RH) (standard) 9MM (SANCTION) 21 280345
ATIOT2179 HANGER BOLT 22 280343
ATIOT2180 HANGER NUT 23 280344
ATIOT4198 MAIN PIVOT PIN FEMALE ISCG MOUNT 24 280669
ATIPT0058 DERAILEUR TUBE CAP 25 280342
ATIOT2895 CABLE COVERS 27 280670
ATIOT3867 BOLT ON HOUSING GUIDES 28 280671
ATIGTPART01010 PIVOTS BEARINGS + DOGBONE BEARINGS 280593
ATIGTPART01014 PIVOTS BEARINGS 8 280587
ATIGTPART02024 UPGRADE CARBON DOG BONE 280584
ATIGTPART02026 UPGRADE FRP PIVOT CONES + O-RINGS 280586
ATIDH0238(ATDROPOUT (LH) (SHIMANO) 142MM (FORCE LE 2013) (1) 308241
ATIDH0237(ATDROPOUT (RH) (SHIMANO) 142MM (FORCE LE 2013) (1) 308242
ATIOT3853 BB-LINK MY09 DHI 3 280651
ATIOT3854 DOGBONE MY09 DHI 4 280652
ATIOT3855 MAIN PIVOT PIN FEMALE 5 280653
ATIOT3856 MAIN PIVOT PIN MALE 6 280654
ATIOT3863 MAIN PIVOT BEARING ACB:40X52X7T 7 280655
ATIOT3857 BARREL NUT M6X1XOD10XL15(SS) 8 280656
ATIOT3851 SOCKET HEAD CAP SCREW M6X1X30L 9 280657
ATIOT3858 BB-LINK THREADED AXLE M14X1.5X69L OD=17 10 280658
ATIOT3859 BB-LINK BEARING SPACER 17X25X3 11 280659
ATIOT3824 BB-LINK BEARING 6903-2RS 12 280660
ATIOT3860 BB-LINK CAP BOLT M14X1.5X15L 13 280661
ATIOT3862 GT FORK BUMPER VLP-119, MOQ:500 PCS 14 280665
ATIBO0119 SHOULDER BOLT. SS M8X25L, M6X1 THREADS 15 280662
ATIOT3852 M6X1 THREADED INSERT 16 280663
ATIOT2383 IGUS FLANGE BEARING M8X7.5 LFM-0810-07 17 280571
ATIDH0162 308237
ATIOT3853 BB-LINK MY09 DHI 3 280651
ATIOT3854 DOGBONE MY09 DHI 4 280652
ATIOT3855 MAIN PIVOT PIN FEMALE 5 280653
ATIOT3856 MAIN PIVOT PIN MALE 6 280654
ATIOT3863 MAIN PIVOT BEARING ACB:40X52X7T 7 280655
ATIOT3857 BARREL NUT M6X1XOD10XL15(SS) 8 280656
ATIOT3851 SOCKET HEAD CAP SCREW M6X1X30L 9 280657
ATIOT3858 BB-LINK THREADED AXLE M14X1.5X69L OD=17 10 280658
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分解図番号 分解図名称 発注番号
ATIOT3859 BB-LINK BEARING SPACER 17X25X3 11 280659
ATIOT3824 BB-LINK BEARING 6903-2RS 12 280660
ATIOT3860 BB-LINK CAP BOLE M14X1.5X15L 13 280661
ATIBO0119 SHOULDER BOLT. SS M8X25L, M6X1 THREADS 14 280662
ATIOT3852 M6X1 THREADED INSERT 15 280663
ATIOT2383 IGUS FLANGE BEARING M8X7.5 LFM-0810-07 16 280571
ATIDH0104 DER HANGER + HANGER SET SCREW 17+18 308230
ATIOT2983 FRONT SHOCK NUT (SEX BOLT) 20 280644
ATIGTPART01010 PIVOTS BEARINGS+DOGBONE BEARINGS 280593
ATIGTPART01014 PIVOTS BEARINGS 280587
ATIOT2784 DOGBONE MY09 SANCTION 4 280666
ATIOT4197 MAIN PIVOT PIN MALE 6 280630
ATIOT4196 MAIN PIVOT PIN FEMALE 7 280629
ATIOT2016 MAIN PIVOT BEARING (873S-2RS) 8 280381
ATIOT3866 O-RING RUBBER 9 280634
ATIBO0087 DOGBONE SHOULDER BOLT 10 280477
ATINT0027 DOGBONE M5 THREADED INSERT 11 280478
ATIOT1468 M6X6L IGUS FLANGE BEARING 12 280362
ATIBO0272 SOCKET HEAD CAP SCREW 13 280641
ATINT0031 BARREL NUT 14 280387
ATIOT2170 SHOCK BOLT, SS 15 280643
ATIOT2983 FRONT SHOCK NUT (SEXBOLT) 16 280644
ATIOT3850 REAR SHOCK NUT (SEXBOLT) 17 280645
ATIDH0117 DROPOUT (LH) MAXLE 12MM 20
ATIDH0062 DROPOUT (LH) (standard) 9MM 20 280346
ATIDH0063 DROPOUT (RH) (standard) 9MM 21 280345
ATIOT2179 DROPOUT BOLT 22 280343
ATIOT2180 DROPOUT NUT 23 280344
ATIOT4198 MAIN PIVOT PIN FEMALE ISCG MOUNT 24 280669
ATIPT0058 DERAILEUR TUBE CAP 25 280342
ATIOT2895 CABLE COVERS 27 280670
ATIOT3867 BOLT ON HOUSING GUIDES 28 280671
ATIGTPART02025 ISCG BB LINK UPGRADE KIT (FOR ‘BB TOOL STYLE” 280585
ATIOT2170 SHOCK BOLT 12 280643
ATIOT2983 FRONT SHOCK NUT(SEXBOLT) 14 280644
ATIOT1468 IGUS DOGBONE BEARING 16 280362
ATIPT0058 DERAILLEUR TUBE CAP 17 280342
ATIBO0087 DOG BONE SHOULDER BOLT M6X25 18 280477
ATINT0027 DOG BONE THREADED ANCHOR INSERT 8X8 19 280478
ATIDH0062 DROPOUT (LH) (standard) 9MM 20 280346
ATIDH0063 DROPOUT (RH) (standard) 9MM 21 280345
ATIDH0117 DROPOUT (LH) MAXLE 12MM 20
ATIOT2179 HANGER BOLT 22 280343
ATIOT2180 HANGER NUT 23 280344
ATIOT2895 CABLE CLIP 280670
ATIOT2021 MAIN PIN LOCK WASHER 9 280389
ATIOT2022 MAIN PIN LOCK BOLT 10 280390
ATIGTPART01010 PIVOTS BEARINGS+DOGBONE BEARINGS 280593
ATIGTPART01014 PIVOTS BEARINGS (873S-2RS) 280587
ATIGTPART02025 ISCG BB LINK UPGRADE KIT 280585
ATIGTPART02024 UPGRADE CARBON DOG BONE 280584
ATIGTPART02026 UPGRADE FRP PIVOT CONES + O-RINGS 280586
ATIOT4970 KIT,BB LINK ISCG05 3 280637
ATIGTPART02024 UPGRADE CARBON DOG BONE 280584
ATIOT3869 DOGBONE CARBON 100MM 4 280631
ATIOT1468 IGUS DOGBONE BEARING 5 280362
ATIOT4971 DOGBONE BOLT, MALE M4 X 8 6 280638
ATIOT4972 DOGBONE BOLT, FEMALE M6 X 30 7 280639
ATIOT4977 KIT,MALE MAIN PIN 8 280640
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分解図番号 分解図名称 発注番号
ATIOT4196 MAIN PIVOT PIN FEMALE 9 280629
ATIGTPART01014 PIVOTS BEARINGS (873S-2RS) 10(4) 280587
ATIOT2016 MAIN PIVOT BEARING (873S-2RS) 10 280381
ATIOT3866 O-RING RUBBER 11 280634
ATIBO0272 SOCKET HEAD CAP SCREW, M5X0.8X20MM 12 280641
ATINT0031 BARREL NUT 13 280387
ATIOT2170 SHOCK BOLT, SS 15 280643
ATIOT2983 FRONT SHOCK NUT(SEXBOLT), 52MM 16 280644
ATIOT3850 REAR SHOCK NUT (SEX BOLT), 49MM 17 280645
ATIDH0238 KIT,DROPOUT (LH) 142 THRU (ATIDH0238) 20 308241
ATIDH0237 KIT,DROPOUT (RH) 142 THRU (ATIDH0237) 21 308242
ATIOT2179 DROPOUT BOLT 22 280343
ATIOT2180 DROPOUT NUT 23 280344
ATIBO0343 M5 SOCKET HEAD SCREW 24 280648
ATIOT4973 KIT,M12 (SHIMANO) MAXLE NUT 142 25 280649
ATIPT0058 DERAILEUR TUBE CAP 26 280342
ATIGTPART01014 BEARING KIT (873S-2RS) 5 280587
ATIGTPART01015 MARATHON BOLT/SPACER KIT 280588
ATIGTPART01016 MARATHON FLEX BONE KIT 280589
ATIDH0071 MARATHON DERRAILLEUR HANGER KIT 21 + 22 280595
ATIGTPART02026 UPGRADE FRP PIVOT CONES + O-RINGS 280586
ATIOT3849 BB-LINK MY10 SENSOR 3 280673
ATIOT2784 DOGBONE MY09 SANCTION 4 280666
ATIOT3864 MAIN PIVOT PIN MALE, SILVER ANOD. 6 280674
ATIOT3865 MAIN PIVOT PIN FEMALE, SILVER ANOD. 7 280675
ATIOT2016 MAIN PIVOT BEARING (873S-2RS) 8 280381
ATIOT3866 O-RING RUBBER 9 280634
ATIBO0087 DOGBONE SHOULDER BOLT 10 280477
ATINT0027 DOGBONE M5 THREADED INSERT 11 280478
ATIOT1468 FLANGE BEARING LFM-0608-06 12 280362
ATIBO0272 SOCKET HEAD CAP SCREW, M5X0.8X20MM 13 280641
ATINT0031 BARREL NUT 14 280387
ATIOT0298 SHOCK BOLT, SS 15 280536
ATIOT2983 FRONT SHOCK NUT (SEX BOLT), 32MM 16 280644
ATIOT3850 REAR SHOCK NUT (SEX BOLT), 49MM 17 280645
ATIDH0071 DERAILEUR HANGER + BOLT 20+21 280595
ATIPT0058 DERAILEUR TUBE CAP 22 280342
ATIOT2895 CABLE COVERS 24 280670
ATIOT3867 BOLT ON HOUSING GUIDES 25 280671
ATIGTPART0110 280593
ATIGTPART0114 280587
ATIGTPART02024 UPGRADE CARBON DOG BONE (1) 280584
ATIBO0347 SHCS_M5X14 280635
ATIBO0346 SHCS_M5X20 280617
ATIBO0344 BHCS_M4X10 280618
ATIBO0345 SFHS_M6X16_Z100 280619
ATIOT4975 Z100_FD_CABLE_GUIDE 280620
ATIOT4961 Z100_FD_POST_V2 280621
ATIOT4962 BB_LINK_Z-100 280622
ATIOT4966 BARREL_NUT_M5 280625
ATIOT4967 BARREL_NUT_M6 280626
ATIOT4969 Z-100_SHOCK_BOLT_49MM 280628
ATIDH0234 308246
ATIDH0233 308245
ATIOT4196 MY11 PIVOT PIN FEMALE 280629
ATIOT4197 2011_PIVOT_BOLT_MALE 280630
ATIOT3869 DOGBONE_100MM_CARBON_NOTCHED 280631
ATIOT1468 IGUS BUSHING 280362
ATIOT4963 9 280623



分解図番号 分解図名称 発注番号
ATIOT4964 10 280624
ATIOT4974 13 280636
ATIOT4968 14 280627
ATIDH0183 DP DERAILLEUR/DROPOUT 12 308240
KG0009N02 KIT CABLE GUIDE FORCE SENSOR 3,2,11 280685




